Tel: (011) 805-5002
Fax: (011) 805-5033

The AAAMSA

Performance Test Certificate

(for inclusion with Forms 1 and 4 of SANS 10400-A)

Postal Address:
PO Box 7861

B
QM

Halfway House, 168¢ AAAMSA
NOT TRANSFERABLE Group
Section A: Particulars of Applicant
Applicant: Certfificate
Origin Aluminium Number
PO Box 14602
Wadeville D06 88
1422
Section B: Description of sample submilted for testing
AAAMSA Class Designation: Dimensional Sketch of Sample
Al
Applicants’ Drawing Reference:
PS1212
Product 1185mm
340mm side hung Casement
Overall Dimensions:
1185mm wide x 1185mm high
Glass Type:
Glass Thickness: 1185mm
4mm Cleor fioat Comments by Testing Authority
Glazing Gaskets: -
Az p=r notes Glazing Gaskets - Butterflyu Die 53
Weather Seals: (A344A), Wedge - Die 64 (A35AA)
pepe o TR e
Hardware: (8500}
As p=r notes No heavy duty mullion
Joint Sealant:
Siicone
Section C: Testing NOT TRANSFERABLE
Performance Test Test Condifions Measured Result Allowed Result
1. Air Infiltrafion 75 Po 43 /sec/m2 A/sec/m’
2. Posifive Pressure 1000 Pa 429 mm 6.77 mm
3. Negative Pressure 1000 Pa 537 mm 6,77 mm
4. Water Penetrafion 200 Pa No Leaks * No Leaks
5. Stuctural Pressure 1500 Pa No permanent No Permanent deformation
4. Operating Forces: deformation
To start movement
To sustain Movement
Section C: Testing
Testing Authority: Validated by AAAMSA:
(Stamp) Fire Technology & Consulting (Stamp) AAAMSA
Services t/a Firelab PO Box 7861
Halfway House, 1485
Date of issve: 20 March 2009 Date of Validation: 31 March 2009

Signed: Mr. A van der Walt

Designafion: Testing Officer

Designafion: Executive Director

NOTE: THIS CERTIFIC ATE IS ISSUED SUBJECT TO THE CONDITIONS ON THE REVERSE SIDE




